FA NG A B
NO. [Code Part name quantity
1 [120021210046 |%zjkL pH212  |ENGINE DH212 1
2 [91337 a2 ke MEX40 |BOLT M6EX40 1
2 9 00 19 18 j 814011-065 ﬂﬂlﬁm:ﬁ SOAP TANK CAP 1
814015 H e SOAP TANK 1
5 |815077-117 7 B0 FRAME BASE 1
6 [90039 e i M8 LOCK NUT M8 1
17 7 [813008 I3 FOOT, FRAME ISOLATING 1
94 8 [90018 B M8 NUT M8 8
16 9 [813003 T 2k ENGINE MOUNT, VIBRATION ISOLATOR 4
10 [812001 e WHEEL 2
15 11 [816005 ok WHEEL AXLE 2
12 [548302 [rapen CHECK BACK PIN 2
25 13 [91329 HeapE ke MBX16  [BOLT MBX16 2
14 [816006 B ] DETENT SPRING 2
15 [813002 I B A NOZZLE HOLDER 5
29 28 27 26 16 |815448-117 7T HANDLE, FRAME 1
17 |813005-052 FL FOAM GRIP 1
18 [119004 BT A L AR HIGH PRESSURE PIPE FASTENER 1
19 [119003 LA HIGH TENSION STRING 1
20 [90024 12 V6 NUT M6 1
21 94221 L FLAT MAT 2
22 [814052 I iiein UPPER GUN HOOK 1
23 |814074-116 iR PANEL 1
24 [91950 W2k M6*50  |BOLT M6*50 1
25 [814001 S| B I 24T PLASTIC RIVETS 4
26 [811002 W37 SIPHON TUBE 1
27 [810443 AR WATER PUMP 1
28 [91345 W2k M8X20 |BOLT M8X20 4
29 [246503 B o FLAT KEY 1
30 [817044 T4 At WAND 1
31 |817043-219 M Hr SPRAY GUN 1
32 [816010 e NOZZLE CLEANER 1
33 (811004 BEHPE NEEDLE SHEATH 1
34 [817001 WL OIL BOTTLE 1
35 [811538 e HIGH PRESSURE HOSE 1
36 [817008 g W NOZZLE 1
37 [817009 M NOZZLE 1
38 [817010 W NOZZLE 1
39 [817011 s e NOZZLE 1
30 39 33 — 3% 37 38 39 40 40 (817085 g B SOAP NOZZLE NOZZLE 1
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